ONOVOST

OWNER'S
MANUAL

Snowblowers
Models

P-540 & P-540TRC
P-680 & P-680TRC

P-620 & P-620TRC
P-720 & P-720TRC




Copyright © Les Machineries Pronovost Inc., 1996

All rights reserved.
Printed in Canada.




TABLE OF CONTENTS

Section

un

[—I— = R BN

11
12

Item Page
INErOdUCHON socimisssnseresininiiinssnsisesmsnanismessssnmmm. w s
SATELY wcviviiirecisrorsrnsossrsssrssssrnsassssnsassesssssssssssssnsssssssasasassssssansansans sisenescanes O
General SAfELY ... e 6

Safety i OPEration ......cveeverrererniersciessinnersmreressnessssseeseesessssesssssens 6

Safety with Maintenance ............ccovvvmneniieiinniniininireneneeses e eseesseees 7

Safety in TranSPOIt ... e e snesen e 7

Safety in SEOrage ...occveeevii e wo
Decals Cissssssisassssssss st ss st s s st s s s s b e ba R s v 8
SafEty DECALS ....ccvviviiiiiieeiirictcceie ettt ettt e rp b aa e an 8
Maintenance DECals ... ..ot bbb esbess bbb bseaes 10
ASSEMDbBIY weciiiirsnnnniiinnsiiiciniinesssssnn o § |
General aSSEMDLY ....co.coiiieiireeree ettt e 11

- Manual Chute Kit .......cccovimnnrinninnnnes teterer e eenneneas e 12
Hydraulic Chute Kit: Cylinder..........coceccervmnnnincririesnnineeeesenesic e 13
Hydraulic Chute Kit: MoOtOr......coouirireeccierccenineneeeceeee s eesessesasssoneenes 14
SEArT-UD covviiicnsnssnsnssninimsmsmmsessssmnm. .15
Basic Start-up Procedures ... 15
MaAINTENATICE cooveerereenassrssnsansnssnssnsnssssssssssssssssssssensassassasassassass .16
STOTAZE eevririrsrnsrrsrassansanssnisisnsnnsnninmmsssssssai .17
Trouble Shooting ... . 18
SpecificationsS..uiecemasiiinnimmmessmsms. e 20
PAr(s LISt cvvveiieeressassnssssassnsssssnsusssssssssasssssssssssssssnassssassassassusasens - 21
Snowblowers P-540, P-620, P-680, P-720 ......ccccvciirirenininnnnionenecssnnnine. 21
Snowblowers P-540TRC, P-620TRC, P-680TRC, P-720TRC. ...................... 24
Manual Chute Kit M-48604 .........cocererieiiiieiiciniieeeeesieniesse s s seesnssesssassas 27
Hydraulic Chute Kit: Cylinder H-4864 ...t 28
Hydraulic Chute Kit: Motor SP-4864...........c.coooerinninininieneinescsnesinnes 29
Semi-industrial Chute PSI-4864 ..........cocovvvviiiiereersessissnsnscneiessessssennes 30

P.T.O. Shaft 6408 ..ot resn e 31

P.T.O. Shaft 6248 .......oooeieeeireerrie e s 32

P.T.O. Shaft B1I4 ..ottt saee et see s 33

GEAr DOX O451 oottt srecser st s ae e s 34

Geatr BOX 8251 1ivierreeriererrrreerienrerenneecees it resses s et esees e se s ssssaneensesannens 35
Cylinder 25TRO4 ...ttt e esesneea s sne e 36
Hydraulic Motor DH 100, DH 125 & DH 250 .....cccoiiiviiiiiieceenccieenee 37
Torque Chart .. vesressasesssassessasanes e 38
WATTANLY coeeriiiressnernersssnssassonssnisnssnesssssssssssessssnssssssssssssnsntasssssessssntossossssnssntsssosntssssanas 39







INTRODUCTION

CONGRATULATIONS!

‘Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must

familiarize yourself with the safety recommendations

and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig, 1.

Figure 1

MODEL: &5
SERIAL NO: 25
DATE OF PURCHASE: &




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «SAFETY ALERT» is used in this manual
and on the safety decals on the Snowblower. It warns you
of the possibility of danger. Carefully read, understand and
follow all safety recommendations before operating the
Snowblower.

1) Carefu! operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblowet.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

2) Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

3) Never let a child operate the Snowblower.

4) Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

5) Never operate the Snowblower with defective parts or
if damaged in any way. Have it repaired before
operating,

6) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 38.

7} Avoid wearing loose fitting clothing when working
with the Snowblower. These could get entangled in
moving paris of the equipment and cause accidents.

8) Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

9) Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment,

11) Never operate your Snowblower in poor vigibility or
without proper lighting conditions.

SAFETY IN OPERATION

1} Bésuie thefe afe no obstructions around the equipmeént
and that no one stands near the equipment when in
operation.

2) Do not operate an engine in a confined or non
ventilated area.

3} Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

4} Wear adequate clothing when working in cold or windy
conditions.

5) Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

6) Before operating, make sure the P.T.Q. is properly
installed and secured.

7) Before starting-up the Snowblower, make sure the
auger and drum areas are free of ice.

8) Put P.T.0. control in neutral position before starting
engine.

9) Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge
chute.




s s b -

SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.0., stop the engine and relieve all hydraulic
pressures.

11) Do not operate in excessive inclined conditions. Be
careful when furning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14} Never aim discharge chute towards people or animals.
This may cause serious injuries.

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
vigibility.

17) Always be on the lookout for objects which may enter

the Snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition,

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual.

2

3)

Stop engine and relieve all hydraulic pressures before

doing inspection, maintenance or repairs.

Never perform any work under the Snowblower while
it is supported only by the tractor's hydraulic system. It

must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

y
2)
3
4)
5)

6)

On public roads, use proper safety lights and check
local regulations.

Be alert while driving on the road. Never carry
passengers.

Always disengage P.T.0O. while moving from one arca
of work to another. ' N '

It is recommended to use both brake pedals
simultaneously for better control.

The recommended road speed should be such as (o i
maintain full control over steering and braking.

Be careful while backing up, make sure you have good
visibility.

SAFETY IN STORAGE

1y

2)

Provide adequate supports to prevent any accidental
overturning of the Snowblower.

Do not let children play in the area where the
Snowblower is stored,




DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A ATTENTION § A DANGER

¥- FOR SAFE OFERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANLIAL.

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
EQUIPMENT WHILE IN OPERATION.

DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADjUST OR LUBRICATE.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.
R

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES

INSTRUCTIONS DANS LE MANUEL D'OPERATION. Figure 4

Decal B Part no.: A101
GARDER LES MAINS, PIEDS ET VETEMENTS ELOIGNES DES

ELEMENTS MOBILES OU ROTATIFS.
AVANT DE GUITTER LA MACHINE ARRETER LE MOTEUR.

- ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEM ET L"AJUSTEMENT.

GARDER LES GENS €T LES ANIMAUX A UNE DISTANCE
SECURITAIRE.

GARDER TOUS LES ECRANS PROTECTELUR EN Puu:e.'I|l

Figure 2
Decal A Partno.: A102  Figure 5

-8-



DECALS (cont'd)

A ATTENTION § 4A DANGER

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rpm POWER

TAKE-OFF.

POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE,

N'UTILISER QU’AVEC UNE PRISE DE

FORCE A 540rpm.
Figure 6 _ B 1RER BRIk _ )
Decal C Part no.: A107

N\ ADANGER /7/.

Figure 7
Decal D Part no.: A103

ENVELOPPE PROTECTRIGE
' MANQUANTE
NE PAS UTILISER

Decal E in Fig. 9 is located directly on the P.T.O.

shaft, It is not visible when the safety shield is in
place. It must never be visible when you operate the D A N G E R
equipment.

Figure 9

Decal E Part no.: AfUs
-9.



DECALS (cont'd)

4\ DANGER 4\

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

KEEP AWAY !

DO NOT OPERAYE WITHOUT

ALL DRIVELINE, TRACTOR AND
EQUIPMENT SHIELDS IN FLACE
ORIVELINES SECURELY
ATTACHED AT BOTH ENDS
DRIVELINE SHIELDS THAT TURN

2\ 0 f

ARBRE DE TRANSMISSIDN

TOUT CONTAGY FEUT ETRE MORTEL
RESTEXZ ELOIGHE:

PEUT AGRIPPER YETEMENTS

LES ENVELOPPES PROTECTRIGES
DE L'ARBRE DE TRANSMISSICN, DU
TRACTEUR ET DE LA MACHINE.

FIXER SECURITAIREMENT LES
DEUX EXTHEMITES DE L'ARBRE DE
TRANSMISSION,

S'ASSURER QUE LES ENVELOPPES

NE PAS ACTIONNER SANS :

Figure 12 Partno.: A 105

Figure 13 Part no.: A 106

PROTECTRICES TOURNENT LIBAE-
MENT SUR L'ARBRE DE TRAN-
SMISSION

FRAEELY ON DRIVELINE

CHECK OIL LEVEL
PERIODICALLY.

Figure 10
Decal F

Part no.: A 109

VERIFIER LE NIVEAU
D’HUILE PERIODIQUE- )
MENT.

Figure 14
Decal G

Part no.: A104

Figure 11

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more

details. F 1gue I3

-10 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2} Instali 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 16).

3) Install P.T.O. shaft with the shear pin end onto
the Snowblower gear box (Fig. 17). Then attach
safety shield support chain as shown (Fig. 18).
WARNING: The telescoping tubes of the drive
shaft must never be allowed to bottom out while
maintaining a minimum overlap of 6 inches.

Figure 16

4) Ifyou install a hydraulic cylinder on the chute
deflector, use model 25TR04 cylinder.

5} For the installation of the chute rotation
mechanism, please refer to page 12 through 14,
according to the type used.

Figure 17

Figure 18

-11-



ASSEMBLY (cont'd)

Figure 19

Figure 20

1)

2)

3)

4)

3)

MANUAL CHUTE ROTATION

Install chute and kit as shown on page 27.

Figure 19: Thread the steel cable through the three
holes in the shaft and arrange to have both cable ends of
equal tength, Turn the chute manually until the cable
anchor hole (A) is near cable guide (C).

Figure 20: Route cable through guide (B) and
clockwise around the chute. Insert it through one of
the anchor holes (A) and secure it temporarily with
locking pliers.

Figure 21: Turn crank clockwise until anchor
hole {A) is near cable guide (B). Route the other
end of the cable through guide (C) and
counterclockwise around the chute.

Figure 22: Insert cable in the free anchor hole and
secure both cables with the clamp provided.

-12-



ASSEMBLY (cont'd)

HYDRAULIC CHUTE ROTATION Cylinder

1) Install chute and kit as shown on page 28. Position
chute with discharge towards the front of the
Snowblower.

2) Place steel cable with both ends equal (A Fig. 23)
and secure solidly with wire clamp provided (B
Fig. 23).

3) Place pivot (A Fig. 24) perpendicular to the front
of the Snowblower.

Fi 23
e 4) Pull cable end from the gearbox side, go around

the chute, then around pulley (B Fig, 24), loop
through clevis (A Fig. 25) and secure with cable
clamp (B Fig. 25). o )

5) Pull other end of cable counterclockwise around
the chute, then around pulley (A Fig 26), loop
through clevis and secure with wire clamp.

6) Make sure the cable is tight.

Figure 25

-13-



ASSEMBLY (cont'd)

7) Install hydraulic cylinder with fittings facing
down. Install end A of cylinder body as shown
(Fig. 27) and install pin to secure it in place.
Connect rod end to pivot plate.

HYDRAULIC CHUTE ROTATION Motor

1) Bolt the 37 tooth ring-gear onto chute flange with
plain segment lined up with chute discharge
opening (Fig. 28).

2) Install U-shaped UHMW piece , place chute on
Snowblower and secure with retaining brackets
and bolts provided.

3) Install motor mounting plate, motor and 9 tooth
gear. See page 29 for bolt dimensions (Fig. 29).

4) Thethicknessofthe 9 tooth gear is slightly more than
the ring-gear., Make sure it exceeds on both sides of
the ring gear.

5} Usingthe take-up screws, adjust gear to mesh without
bottoming,

6) Install guard (Fig. 30).

Figure 28

Figure 29

-14 -



STARTING-UP

START-UP PROCEDURES

1) Check oil level in gearbox. Use S.A.E. W90 gear
box oil.

2) Lubricate all points with a good quality
multipurpose grease.

3) Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 315",

4) Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 38.

5) Adjust skid shoes according to ground conditions
(Fig. 31}, - :

6) Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 32).

7) Make sure of a 540 RPM input to your
Snowblower.

8) Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 33).

-15-



MAINTENANCE

1) Wipe off all grease fittings with a clean cloth 6) Check oil level in gear box once a month. If
before adding grease in order to avoid injecting necessary add oil.
dirt and sand.
7) Check tension of drive chain every 25 hours of
2) Repair or replace damaged grease fittings. operation and adjust if necessary.
3) Lubricate all grease fittings every 10 hours of 8) Check for tightness of bearing collars every 50
operation. hours of operation,
4) Oil drive chain every 8 hours of operation. 9) Change gearbox oil once a year, Use gear box oil

S.AE. W90 rated API, class GL-5.
5) Lubricate P.T.O. shaft as indicated below:

10) Check all nuts and bolts once a year. If necessary
use torque chart on page 38.

11} Always use Grade 5 shear bolts.

Puil out the P.T.O. and lubricate between the two
tubes with low temperature grease.

-16 -




STORAGE

1) Store the Snowblower in a cool, dry place.
2) Support the Snowblower with wooden blocks.

3) Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4) Clean your Snowblower.

5) Thoroughly inspect all parts of the Snowblower.

Replace or repair worn or defective parts.
6) Touch-up or repaint if necessary.

7) Lubricate all points before storage.

-17-



TROUBLESHOOTING

P.T.0. SHAFT
PROBLEM POSSIBLE CAUSE CORRECTION
- Premature wear of U-joints and/ | - Insufficient lubrication, - Follow lubrication
or bluish color of cross journals. recommendations.

~ Excessive working angle.

- Replace defective U-joints.

- Make sure the Snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the Snowblower further away
from tractor.

- Gripping or premature wear of
telescoping members,

- Too much sliding under load.

- Tube overlap too-short: mini-
mum recommended is 6",

- Insufficient lubrication.

- Contaminants (sand, etc.).

- Avoid raising Snowblower
while in operation.

E Readjust 3-point hitch in order

to position the snowblower
closer to the tractor.

Follow Iubrication
recommendations,

Replace defective telescopic
members.

- Damaged or jammed locking pin | - Pin or orifice contaminated by - Clean and grease.
or bolt. sand, ice, etc.

- Telescoping members too long, - Readjust 3-point hitch in order to
exerting pressure on locking position the Snowblower further
device. away from tractor or shorten tu-

bes.
- Premature wear of guard tube - Lack of lubrication. - Follow lubrication instructions.
bearing ring. - Wrong installation of guard - Adjust chain to prevent
chain, interference between guard &
- Part of the guard in contact with equipment.
the equipment. - Replace worn or damaged
bearing rings.
- Cut or deformed safety guard - Tubes in contact with the - Eliminate any interference
tubes, equipment. between tubes and equipment or

tractor.
- Replace damaged tubes.

-18 -




TROUBLESHOOTING (cont'd)

far as usual.

Gap too wide between impeller
blade tip and drum outlet wall.

- Insuffucient tractor HP.

SNOWBLOWER
PROBLEM POSSIBLE CAUSE CORRECTION
- The snow is not being thrown as | - Tractor RPM too low. - Raise P.T.O. speed to a minimum

of 540 RPM.

- Adjust impeller blades closer to
drum outlet (1/8" to 3/16").

- Reduce travel speed.

- Frequent plugging of discharge
chute.

- Tractor RPM too low.

- Tractor RPM reduced too early

with snow still in the
Snowblower.

Slippage of PTO clutch
mechanism,
Wet snow condition,

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Make sure the Snowblower is

completely empty before

reducing RPM, especially on

tractors with foot controlled

RPM.

~ Repare clutch.

- Reduce travel speed.

- The impeller will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- The auger will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- Shear bolt broken on auger drive |~ Replace shear bolt.
shaft.
- Broken drive chain. - Fix or replace chain,
- The rotating drum will not turn. | - Rotating drum shear bolt broken. |- Replace shear bolt.
- Ice accumulation. - Remove ice,
- Wrong hydraulic connections. - Check hydraulic connections.
- The chute will not turn. - Ice accumulation. - Remove ice.
- Wrong hydraulic connections. - Check hydraulic connections.
- FOR CHUTE MECHANISM - FOR CHUTE MECHANISM
H-4864 H-4864
- Broken shear boli. - Replace shear bolt.

-19-



SPECIFICATIONS

Snowblower model P-540 | P-540 | P-620 | P-620 | P-680 | P-680 | P-720 | P-720
TRC TRC TRC TRC
Horse power recommended (HP} min - max 18-25 [ 18-25 | 18-25 | 18-25 | 25-35 | 25-35 | 25-35 | 25-35
Working width (inches) [ 54" 54" 62" 62" 68" 68" 72" 72"
{centimeters) ( 137 137 157 157 173 173 183 183
Cutting height {inches) ] 28" ag" 28" 28" 30" 30" 30" 30"
(centimeters) | 71 71 71 71 76 76 76 76
Impeller diameter {inches} | 22" 22" 22" 22" 24" 24" 24" 24"
(centimeters} | 56 56 56 56 61 61 61 61
Depth of drum {inches}| 9" 9" a" a" 9" 9" 9" 9"
{centimeters} | 22,9 | 22,9 | 229 | 22,9 | 229 | 22.9 | 22.9 22.9
Impeller blades 4 4 4 4 4 4 4 4
Size of impeller shaft {inches) | 14" 1% 1%" 1%" |1 9/16"[1 9/16"|1 9/16"[1 9/18"
{centimeters)| 3.18 | 3.18 | 3.18 | 3.18 | 3.97 | 3.97 3.97 3.97
Impeller RPM 540 540 540 540 540 540 540 540
Number of augers 1 1 1 1 1 1 1 1
Main auger diameter (inches) | 18" 18" 16" 16" 16" 16" 16" 16"
{centimeters) | 41 41 41 41 41 41 41 41
Upper auger 13" {33 c¢cm) diameter - - - - - - - -
Drive chain - main auger 650 50 50 50 60 60 60 60
Oil'bath sealed gear box Std. Std. Std. | Std. Std. Std. Std. Std.
Choica of Manuel Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail.
chute rotation Hydraulique C {cylinder) Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail.
machanism Hydraulique M {motor} Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avall.
Number of shear bolt 1 1 1 1 1 1 1 1
Heavy duty 3-point - - - - - - - -
Hitch category 1 1 1 1 1 1 1 1
Balanced impeller Std. Std. Std. Std. Std. Std. Sid. Std.
Balanced auger Std. Std. Std. Std. Std. Std. Std. Std.
Drum rotation Hydraulic C (cylinder) - - - - - - - -
mechanism Hydraulic M {motor) - Std. - Std. - Std. - Std.
1000 @ 540 RPM reducer - - - - - - - -
Scraper blade | Steel - not reversible Sid. Std. Std. Std. Std. Std. Std. Std.
Carbon steel - not reversible Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Adjustable Acier standard Std. Std. Std. Std. Std. Sid. Sid. Std.
skid shoes Acier au carbone - - - - - - - -
Full flight upper auger - - - - - - - -
Semi-industrial chute Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Industrial chute - - - - - - - -
24" {61 cm) chute extension - - - - - - - -
48" {122 cm} chute extension - - - - - - - -
Chaoice of deflec- Rod and tube Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail. | Avail.
tor adjustment Cylinder Avail. | Avail. | Avail. | Avail. | Avail. { Avail. | Avail Avail.
Bearing / ductile iron casing - - - - - - - -
Height - Impeller center {inches)| 14" 14" 14" 14" 16" 15" 15" 15"
{centimeters)| 35.6 | 35.6 | 35.6 | 35.6 | 38.1 38.1 38.1 38.1
Lateral blades Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
P.T.0. shaft standard No.2 | No.2 | No.2 | No.2 | No.4 | No.4 [ No.5 | No. 5
P.T.C. shaft intensive use Opt. Opt. Opt. Opt. Opt. Opt. Opt. Opt.
Weight {approx.) {lbs) [ 550 6h5 575 680 670 775 695 800
{ka) | 248 295 259 306 302 349 313 360

Design and specifications subject to change without notice.

-20-




SNOWBLOWERS P-540 P-620 P-680 P-720

&) %
@ O d i




SNOWBLOWERS P-540 P-620 P-680 P-720 (cont'd)

REF. PART # DESCRIPTION oTY
Q O O
3888
A 4 o0 A
1 140-01251 Scraper blade {not reversible} 3/8" x 22" x BOW" Ig ..ccooviiiii i 1 - - -
1 140-01261 Scraper blade {not reversiblel 3/8" x 22" X BB Ig covverviiiiiiiicier e -1 - -
1 140-01271 Scraper blade {not reversible) 3/8" X 222" X 64" g cicvvrviiiiiiiiiier e - -1 -
1 140-01281 Scraper blade (not reversible} 3/8" x 22" X 68" g ciivvieviiiiiiiiii e - - -1
2 125-0715 Plow holt 7/16" NC x 1% " Ig + nut & lock washer....c.ccoovvniiincenniiennes 5 6 7 7
3 6479-D Skid shoe {right side} .....coocoiiiiii 1T 1 1 1
4 6561 Safety square pin 2mm X 58 MM ..ot ae 2 2 2 2
5 140-03261 Skid 8HOES [0CK ... e 2 2 2 2
6 Std. Bolt %" NC x 3%" Ig + nylondocknut ..o 3 3 3 3
7 8520 o el To LI 1T o] 1 T+ 1 A U T 1 1 1
8 Std. Bolt 3/8" NC x 5%" Ig + nylon locknut & 6 flat washer .............cc.ooiiiinnin, 4 4 - -
8 Std. Bolt %" NC x 1" Ig + lock washer & 6 flat washer .........coiviiiciiiniininn. - - 8 8
9 6521 Storage SUPPOIt PiN eeeieieiiiiiiii i i 1 1 1 1
10 6451 Gear boX T2B7 .o e e 1 1 - -
10 8251 Gear DOX T27D ciiiiiiiiiiiiiiiiiii i e e e - -1 1
11 Std. Hitch pin clip 5/32" i e 3 3 3 3
12 6522 Adjustment plate for gear box + 4 nuts 3/8" NC ..o 1 1 - -
12 8199 Adjustment plate for gear box + 4 nuts 12" NC ..., S
13 6517 3-point side bar ....ccovcviiviiini ) PPN 2 2 - -
13 6519 3-pOINt SIHE DA viviniiiii v e - - 2 2
14 6252 Lower hitch {right & left) .......covvniiiii e e 2 2 2 2
15 Std. Bolt 2" NC x 3" Ig + nylon facknut ... e 2 2 2 2
16 6253 Pin category 1 . s s 2 2 2 2
17 6408 e R O R o T 1 PR 1 1 - -
17 6248 P.T.0. Shaft oo e e - -1 -
17 8114 P.T.0. Shaft oo - - -1
18 6504 [0 T 1T O 01 3] 1 RPN 1 1 -
18 65056 74T LT 311 (o] o - - 11
19 6466 Splined adaptor 1Y "-T9 . rvrrrrriirrerrrrrrrareasassrrrir s sss s e rrrrrraasarrrrenres 1 1 1 1
20 6441 Auger drive shaft 20 7/8" Ig overall (including no. 19 & 23} .......cooieiiiine 1 - - -
20 6442 Auger drive shaft 24 7/8" Ig overall (including no, 19 & 23} ..., -1 - -
20 €443 Auger drive shaft 24 7/16" |g overall (including no. 19 & 23) ..ccvvveneinnnne - -1 -
20 64586 Auger drive shaft 26 7/16" Ig overall {including no. 19 & 23} ...ccivveinninnnne - - -1
21 Std. Bolt ." NC x 1%" Ig + nylon locknut .....covviiieeiniiinnn 1T 1 1 1
22 Std. Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut .........ocoiiinncnn 1T 1 11
23 8164 Welded bushing %" i.d. x %" 0.d. X 3" 1g coovveviiiiiiiniiin 2 2 2 2
24 6287 Sprocket #50 + shearplate ..........cocivuimiiiiiiic 1 1 - -
24 6260 Sprocket #8680 + Shearplate . ..ccviviiiieiiirireriie e e - -1 1
25 8009 Brass bushing 1 %" i.d. x 1%" 0.d. x 1 3/168" Ig..ccoeniiriiiiiens 2 2 2 2
26 Std. Grease fitting % "-28 straight ........cco i 6 6 6 6
27 6261 Bearing 1" + flange ....ocoveni i 3 3 3 3
28 ASABO-5 Chain #80 X 89 7/8" Ig . ireiiirreiiereie e e i e s e s n s rs e n e 1 1 - -
28 28A50 Connecting ling no. BO ..o e 1 1 - -
28 59-50 Offset link no. BO .o 1 1 - -
28 ASAB0-5.4 Chain #60 X B4 34" g .evvverrinrirnirniinrr i - -1 1
28 2B6A60 Connecting link NG, 80 ...vievrver e - - 1 1
10 28 59-60 OFfsat link MO, B0 oo - - 1
29 110-04361 Skid shoe {Ieft Sida) .. ..cciiiiiiii i e e T 1 1 1
30 --- Frame P-BA0 ..o s s 1 - - -
30 --- Frame P-620 ... e s s s e e -1 - -
30 --- Frame P-B80 ..o icericinrr e s e e sa e e e e a e e e eneans - -1 -
30 --- Frame P-720 i et aa - - -1
31 150-00461 Idler clevis pin .oeeveeiieeeieieeniieniinieniienieie i e 1 1 - -




SNOWBLOWERS P-540 P-620 P-680 P-720 (cont'd)

REF.

31
32
32
33
33
34
34
35
35
36
37
38
39
40
41
42
43
43
44
45
45
46
46
47
48
49
50
51
52
53
54
55
56
57
53
58
59
59
59
59
)
61
61
62
62
63
64
65
66
67
67

PART #

150-00501
8122
8186

160-01611

Std.

110-01971

110-02151

110-01991

110-02141

110-01981
6538

Std.
Std.
Std.
346-40500
Std.

110-02021

110-02161
8125

110-02231

110-02251

Std.

Std.

Std.

6438
6439
8112

Std.
140-00881
110-01121
Std,

6454
6455

Std,

6288
8272
6281
6282
6453
6457

110-02271

110-02241

110-02261
6525
B228
6471

Std.
110-02001
Std.

6276
B030

DESCRIPTION QTy
g 0 Q 9
o N
EE B
[+ S « SRR « TR =

Idler clevis Pin .. ey es -1 1
o LT T 2 2 - -
[0 L = o] T = A T O - 2 2
E] o T T 2 2 - -
UL B/8" N o rrre et s s e s s s s s et anaaenan - 2 2
0| T PP PP OO 1 1 - -
|1 P PPN - 11
Threaded rod for idler adjustment + nut 7/16" NC ........cccoiiiiiiiiinn e, 1 1 - -
Threaded rod for idler adjustment + nut 7/18" NC ..o, - 11
Threaded tube for idler adjustment .........ccoiviiiiiiiiiirr e 1 1 1 1
COMPression SPIHMT cooveir et e e e s s rnsrasen sttt s rarnsienrtns 1 1 1 1
Bolt 3/B" NC x 1" Ig + nylon locknut ..........ooiriiii e e 4 4 4 4
Bolt 1/2" NC x 1% " Ig + nylon lecknut thin ............ oo, 6 6 6 6
Flat washer 172" (e e 1 1 1
Nylon locknut 1/2" NC MiNCe ..o e sin s s e e e e 1T 1 1 1
Roll Pin B/ 18" X 2 g i e e e e e e ras 2 2 2 2
Chain gUARD COVEE i e e se s s s s e e mn s 1T 1 - -
Chain guard COVer ....coivvvreieenernrerenn O RN - -1 1
Rubber fastener.....cccviiiniisininse i e s i et rraas T 1 1 1
(00T T T 11T (o PN 1 1 - -
00T T T 1T T [ PPN - - 11
Bolt 1/2" NC x 2 1/2" Ig + nyilon locknut.........coociiiiiiiiericiiiiiniiee e, 2 2 - -
Bolt 1/2" NC x 2" Ig «+ nylon 1ocknut ....ooovvvieriiiiceerrra v e v v raens - - 2 2
2 cotter pin 5/32" X 27 10 iviiiiiiiien i s e opt. opt. opt. opt.
Chute adjusting rod ... s e opt. opt. opt. opt.
Chute adjusting tube ....c.coiiiii i s e opt. opt. opt. opt.
[0 TG o 11 T/ RS opt. opt. opt. opt.
Nylon locknut B/18" NC ..o e e e na opt. opt. opt. opt.
Hoses mounting Plate .....ccoveernivieeiinnirnns e e er s opt. opt. opt. opt.
MOUNTING SUPPOTE PIATE .. i iirarnrrnrrre s raeesren e anaen e e e e e e s rr v srnrren opt. opt. opt. opt.
LO0s Y T I T o T O opt. opt. opt. opt.
Flange FL20G ..ttt sttt a vt e e e a i gt et e eean 3 3 3 3
Bearing 1" UCZ05-T6 ..ttt issii i st e s s 3 3 3 3
Bolt 3/8" NC x 1%" Ig + nylon locknut ..o, 4 4 4 4
Sprocket BOA3B T 1" it s e 1 1 - -
Sprocker 80 A38 T 11" B .t ra e s rre s e enes - - 11
E Y BT 1= T o P 1 - - -
AUGEN P-B20 .. sttt -1 - -
Auger P-BBO ... - -1 -
AUGEE P-720 e e e e - - -1
0] T SO TPR 11 1 1
Impeller 22" @ 4 blades ..o s e 1 1 - -
Impeller 24" @ 4 Blades .. .vvevvevereririririrarirararsrsrsesrr v rrrsns e reerernrs - -1 1
Impeller cap screw 3/8" NC x 1" 1g + lock washer ..., 1 1 - -
Impeller cap screw 5/8" NC x 112" Ilg + lock washer ..........cooviviiii i, - 101
U-shaped UHMW £ 12" @ 0.0, ..o e v e e e e e e e raennns T 1 1 1
Bolt 7/18" NC x 1% " Ig + nylon lock nut & flat washer ..., 2 2 2 2
Retaining Bracket ..ot ccirisaa 11 1 1
Bolt 5/16" NC x 2 1/2" Ig + nylon locknut ...cooiiiiiiiiini e, 2 2 2 2
Square key X" X U X T /A" Ig corniiii e e e 1 1 - -
Square key 3/8" x 3/8" X Bl  Ig .o -1 1

-23-



SNOWBLOWERS P-540TRC P-620TRC P-680TRC P-720TRC

-24 -




SNOWBLOWERS P-540TRCP-620TRCP-680TRCP-720TRC (cont'd)

REF. PART # DESCRIPTION QT;()
EEEE
QO O
S 888
) © © ™~
o a o o
1 140-01251 Scaper blade {not reversible) 3/8" x 2% x b0OK™ Ig 1 -
1 140-01261 Scapor blade {not reversible) 3/8" x 2%" x 5B% ™ Ig -1 - -
1 140-01271 Scaper blade (not reversible) 3/8" x 2%" x 64%" lg - -1 -
1 140-01281 Scaper blade (not reversible) 3/8" x 2%" x 68%" Ig - - -1
2 125-0715 Piow bolt 7/16™ NC x 1%" Ig + nut & lock washer 5 68 7 7
3 110-05541 Skid shoe (right Side) . ..ceeoeieieiee e 1 1 1 1
4 6514 U-shaped UHMW 3/8" x 9/16" x 70 5/8" Ig 1 1 - -
4 6515 U-shaped UHMW 3/8" x 9/16" x 77" Ig...... - -1 1
] 6561 Safety lock 2 mm x B8 mm .....ccoiiivinns 2 2 2 2
6 140-03261 Skid shoes lock .....ccoceeeeniiiiiiiinn 2 2 2 2
7 Std. Bolt 2" NC x 3%" Ig + nylon locknut .. 3 3 3 3
8 130-03221 Guard for ring gear segment ................ 1 1 - -
8 130-03231 Guard for ring gear SEGMIENT .....viviiioiiiiiiiicrrrsssisris s rar s srrnsreassraseaesanns - -1 1
9 Std. Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer ....cocoeiiiiiinii i 2 2 2 2
10 Std. Cottar pin 5/32" X 2" I {2) ooevuiiiii i e e opt. opt. opt. opt.
1 Std., Bolt 3/8" NC x 1" Ig + lockwasher . ..o e 4 4 4 4
12 6522 Adjustment plate for gear box + 4 nuts 3/8" NC ... 1 1 - -
12 8199 Adjustment plate for gear box + 4 nuts 12" NC ..o, - -1 1
13 110-02551 Rotary drum 22" 8 ..o, RS 1 1 - -
13 11002571 Rotary drumi 24" B ..iiicrciiiiinresieen s sra s s siass s et sraa s Frees i s e raras e nte - -1 1
14 Std. Bolt %" NC X 1%"1g + nyion 1ocknut ..o s s 8 8 - -
14 Std. Bolt 5/8" NC x 1%" lg + nylon [0CKNUL «..ccoviiiiiiiiiniis e i - - 8 8
15 Std. Bolt 3/8" NC x 5%" Ig + nylon locknut & 2 flat washers ....vve i e 4 4 - -
15 Std. Bolt %" NC x 1" Ig + lock washer & flat washer.........cooviviiniviinin e - - 8 8
16 Std. Hiteh pin Glip B/32" wrvrmrmree ettt e 3 3 3 3
17 8521 STOrage SUPPOTT PN vieiiaiiinienas s s e aaa s siaste s rrr et rrasyaeessssesansaressnnns 1 1 1 1
18 6520 STOTAGE SUPPOMT 1iuiiirirmrecn i e ba s bbb I s et te s ra s e s e e s an s na s s nares s naaas 1 1 1 1
19 110-05611 Gear BOX SUPPOI «iiuvienie e srrsiss et aba s e ar e t7e s raane s naaane s nns bt enaaaenenanas 1 1 - -
19 110-06601 GEAr BOX SUPPOIT 1. ovieeiie et rt et s st e e e e e e e nan - -1 1
20 6530 UHMW flat washer 3/168" x B" i.d. X B1:" 0.4, ovievirmmmmrensinniiin e 1 1 - -
20 8232 UHMW flat washer 3/18" x 4 B/8" i.d. x B 1/8" 0.d. vvrriiriiminnnn i v e - -1 1
21 6451 Gear BOX T28 1 oo it i et e 1 1 - -
A 8251 LT T - J o U - -1 1
22 65186 3-point SI08 DAr . .vuiiviciciiiirri e e 2 2 - -
22 6518 3-point Side DA ... e e e e - -2 2
23 6252 Lower hitch {right and left) ... s e s 2 2 2 2
24 Std. Bolt %" NC x 3" Ig + nylon locknUt .o e e 2 2 2 2
25 6253 Pin GALBOOTY 1 iiieiieeinrnieiessrssessssreraiassasssraren s nenrnrassssrrnissssis 2 2 2 2
28 6408 P.T.0. Shaft .o e e essa s 1 1 - -
26 6248 P.T.0. shaft ..o, - -1 -
28 8114 P.T.0. shaft ....ciiiniiinicriiiiann, - - -1
27 6502 Upper hitch ......cociiiiciniiinn. 1 1 - -
27 6503 L4 o= 4 1 o) Y PPN - -1 1
28 64686 Splines adaptor 1 A" - 19 1 1 1 1
29 Std. Safety shear bolt 1/4" NC x 2" Ig grade 5 + nylon locknut 1 1 1 1
30 8164 Welded bushing 1/4" i.d. x 3/4" 0.d. X 3/4" 1g.....ocvcveiiiieinnnnnns. 4 4 4 4
3 Std. Bolt %" NC x 1%" Ig + nylon locknut .....ooiiniiminninineen s t 1 1 1
32 6441 Auger drive shaft 20 7/8" Ig overall {including no. 28 & 30) ..o, 1 - - .
32 6442 Auger drive shaft 24 7/8" Ig overall {including no. 28 & 30) .......cooiiiimieiimreireeenn . -1 - -
32 6443 Auger drive shaft 24 7/18" Ig overall {including no. 28 & 30} - -1 -
32 6456 Auger drive shaft 26 7/16" Ig overall {including no. 28 & 30} - - -1
33 6287 Sprocket #560 + shearplate 1 1 . -
33 6260 Sprocket #60 + shearplate - -1 1
34 8009 Brass bushing 1 1/4" i.d. x 1 1/2" 0.d. x 1 /18" 1g iivvvniiiei i s i 2 2 2 2
35 Std. Grease fitting 1/4"-28 straight 6 6 6 6 10
36 6261 Bearing 1" + flange ..........ccociennns 3 3 3 3
37 ASA50-5 Chain #50 ..o e 1 1 - -
37 2B6A50 Connecting link no. 50 ....oiiivniann 1 1 - -
37 59-50 Offset link no. B0 .ovvvceivinnieennnnn. 11 - -
37 ASAB0-5.4 Chain #60 .....ccciiiiiiniiiininnnnanns - -1 1
37 26A60 Connecting link no. 60 ........cccoeent - -1 1
37 59-60 Ofiset ink no, 60 vovveeeiiennieennn. - - 1 1
3as 110-04361 Skid shoe {left Side} ........cocieiiiiiii s 1 1 1 1




SNOWBLOWERS P-540TRCP-620TRCP-680TRCP-720TRC (cont'd)

REF.

PART #

150-00461
150-00601
8122
8186
160-01611
Std.
110-01971
110-02151
110-01991
110-02141
110-01981
6538
Std.
Std.
Std.
348-40500
Std.
110-02021
116-02161
8125
110-02231
110-02251
Std.
Std.
6438
6439
8112
Std.
140-00881
110-01121
Std.
110-02271
Std.
6454
64565
6288
6272
6281
6282
6453
6457
110-02241
110-02261
6525
B228
Std.
Std.
110-02001
Std.
6471
6276
8030
Std.
DH100

DESCRIPTION

Frame P-SA0TRU ..o s e s ebas e st s e e et e s e nea e
Frame P-620TRC ...........cevveeeee
Frame P-680TRC ....c..coovviiniiinns
Frame P-720TRC ....ccoiiinnnnnnnne
Idler clevis pin....cccviniciinnn
Idler clevis pin....cciiian,
Idler pulley #50 .icviiiciiiiiaiinnn.
Idler sprocket #60
SPACEr coiiii

Threaded rod for idler adjustment + nut 7/16" NC
Threaded rod for idler adjustment + nut 7/16" NC
Threaded tube for idler adjustment ...............oiiniies
Compression Spring ....veneeinieninnns
Bolt 3/8" NC x 1" Ig + nylon locknut
Bolt 1/2" NC x 1 1/4" Ig + nyilon [0eKnUt thin ... s
Flat washer 1/2" ... :

Nylon locknut 1/2" NC thin
Roll pin 5/16" x 2" Ig ...coovvvniiriennn

CHEIN QUARA BOVEE .ooit ettt et e et d e s s ba a4 e s e e et e e et s e ma e e ea e eemn annns
CRaIN QUAM COVET 1uuuiiiee e is s ies i st e s s st kst a s b s 1 s b s arr s n s s mnrr e rrnssnnns
Rubber fastener ... e

Chain guard ......coviiiiiii

Chain guard ... e e i

Bolt 1/2" NC x 2 1/2" Ig + nylon locknut ....coooiviniiiiiinniiiinnns

Bolt 1/2" NC x 2" Ig + nylon locknut ..o,

Chute adjusting rod .....cviciciciiiiinimiics s s,

Chute adjusting tube .....coiiiviiiino s

[T oo N

Nylon tocknut 5/16" NC ..o

Hoses mounting PIate «.ooceovveareoi e e e

Mounting support Plate ..o

Cotter pin 1/8" X 1" g viiiiivicninn s s

CRULE .. s

Bolt 3/8" NC x 1%" Ig + nylon locknUt ......cocviiniimmninniniiinn,

L = 2T+ T N

Bearing 1" UC205-16 ....cviiiiiiiniininiimna s s

Sprocket #B0A36 T 1" .o s

Sprocket #B0A3B T 1U" (i

Auger P-BA0TRC ..o s srsre e s vens e

Auger P-620TRC ..o

Auger P-BBOTRC ..o e e e

Auger P-720TRC ... s

Impeller 22" @ 4 blades ....ccevvvvimvnii i e

Impeller 24" 2 4 blades ..o e

Impeller cap screw 3/8" NC x 1" Ig + lock washer ............o.ouiis

lmpeller cap screw B/B" NC x 2" lg + lock washer ......coovviiininenns

Bolt 1/2" NC x 1 1/4" Ig + nylon locknut ....cooiviniviiinniin e

Bolt 7/18™ NC x 1%" Ig + nyton locknut & flat washer
Retaining bracket .......ccoccceiiiciiin i

Bolt §/16" NC x 2 1/2" Ig -+ nylon locknut ...,

U-shaped UHMW £ 12" i.d. ccoooiiiiiiiminiir e,

Square key %" x B X TR " Ig. i

Square key 3/8" X 3/8" X 3%" 19 ..iiieininvivriinnie e

Key {as Motor requirement} ...ooeve i nviirin i s e

Bolt 1/4" NC x 3/4" Ig + lock washer .............cco.oiiiis

Hydraulic motor for rotary drim .......cooeiien e i s

QO
EE

o
g &
b ©
[« S«
1 -
-1
11
2 2
2 2
1 1
1T 1
1 1
1 1
4 4
6 6
1 1-
1 1
2 2
1 1
1 1
1 1
2 2

opt.

opt.

opt.

opt.

opt.
. opt.
. opt.
11
4 4
3 3
3 3
1 1
1 -
-1
1 1
1 1
2 2
2 2
1 1
2 2
1 1
1 1
1 1
1 1
1 1

ary
Q0 Q
EE
o QO
0 N
© I
o o
1 -

- 1

1 1
2 2
2 2

1 1

1 1

1 1

1 1
4 4
6 6

1 1

1 1

2 2

1 1

1 1

1 1

2 2
opt. opt.
opt. opt.
opt. opt.
opt. opt.
opt. apt.
opt. opt.
opt. opt.
1 1

4 4
3 3

3 3

1 1

1 -
-1

1 1

1 t

2 2

2 2

1 1

2 2

1 1

1 1

1 1

1 1

1 1

-26-



MANUAL CHUTE KIT M-4864

REF.

DO WN =

PART #

6493
6300
Std,
6302
Std.
6303

DESCRIPTION aTyY
Rotation sySTeM SUDPOIT ..ot e s s ea e s e e e e reas 1
L0 T S O S PP, 1
COtter PIN B/168" X T 12" 10 crvvrreveernrririnre e rnrarrarass et rrarnserrnrererenararsrrnrnrennsess 1
Cable 1/8" X BA" g vuiueieiiiitii i e e et e e 1
Bolt 7/16" x 1% " Ig + nylon loCkNUL ..o v saa e 2

1

Cable clamp 1/8"

-27-



HYDRAULIC CHUTE KIT i H-4864

REF. PART #

Std.
Std.
6305
Std.
6494
64956
6496
Std.
8098
26TRO4

* 000~ D OG-

=

DESCRIPTION aTyY
Grease fitting 1/4"-28 straight ....cocoviiiiiiiiiiiiiii e e 1
Bolt 1/4™ X 2" + nylon [0CKNUL ... e s s ee s e rn e e e 1
L0017 PO TP 2
Bolt 7/16" x 2" Ig + nylon IocknUt o e e v e e 2
[ 14 4T S PP 1
Cable 3/168" X 118" Ig i e e e s s st ra st s rrmn e eas 1
Cable clamp 3718 .. e e e a e 3
Nylon locknut 5/8" & flat washer ... e s 2
U 11 PP 2
LOLY ][] o e - O O O O TP ST 1

*NI = NOT ILLUSTRATED

-28 -



HYDRAULIC CHUTE KIT vor SP-4864

REF.

-
OO b WK =

Y
N =

PART # DESCRIPTION aTy
- Hydraulic motor (DH125 or DH250) ... e e vmrm e e e e rarne e 1
---  Key {83 MOtOr reqUIreMENT] o..iv e eeer e e rara e e r i sn e e s e r s nrn e 1

6532  Motor mounting Plate ..ooiviiiiiiiiiiiii s 1
Std. Bolt 7/16" NC x 2" ig + nylon locknut & flat washer ... 2
Std.  Allen set screw 3/8" NC X 3/8" g oo 2

8159 Sprocket (D teeth) ..o e e v sa e 1
Std. Bolt 3/8" NC x 3/4" Ig + lock washer & flat washer ...........ccoviiicviiiiiicnnee e 4

R T T 0T T s J PPN 1
Std. Bolt 3/8" NC x 1" Ig + lock washer ..........c.ciiiiiiiiiiiini i e 4

8161 Take-up screws + 2 NUES 3/8" NC ..o s s s s eans 2

6469 Ring gear {37 T8BTN) ...v.vvvr it ree v rris s s bt b et e s b e arararastriaasnasasansnens 1
Std. Bolt 7/16" NC x 1%" Ig + nylon locknuUt ....c.covriiiniiiie s sasa e e 8

-29.




SEMI-INDUSTRIAL CHUTE PSI-4864

REF. PART #

1 110-02281
2 Std.
3 6632
4 5td.
b 6633
6 6634
7 6635
8 6536
9 110-01121
0 Std.
1 140-00881

DESCRIPTION QTY
L0 YT =R o T - T PP, 1
Bolt 7/18" x 1%" 1g + nylon I0CKNUL .. ..cvin e re e rn e 4
Lower ChULE defleCtor «uvev v vererrri i ret e e et e e ettt s e e s s e s s nanmneeas 1
LY = L 11 T I S I T 4
Lower chute deflector pin ..o e 1
L0 g1 a7 T T T 0T P SR PPy 2
Upper chute deflector v s 1
Upper chute deflector Pin ..o.ooveern o i s 1
Mounting SUPPOI PIATE ..ot st e e 1
Nylon Jocknut B/T6" NC ..ot e e 1

1

Hoses mounting plate

.................................................................................

-30-



PT.O. SHAFT # 6408

REF.

WO~ ObWN =

N i S G G G
OO~ RWN =0

20
21
22
23
24
25

12 1
) |
|
PART # DESCRIPTION QTy
6201 Quick disconnect yoke assembly ..o e rrraraer e 1
6208 U-joint + 4 retaining rings + 1 grease fitling ......ccciiiiiiniiiiciiiiii 2
6203 (2128 1o 1] 0o [ o Lo S N 8
8110 O] (T T 11 4] 1 TR PPN 2
6434 Yoke for iNNer tUBe .o e e e et 1
6433 Stopper forinnertube ... s e e 1
6432 TR 1 T (] = PP PPORS 1
6431 L TT] £ O ] - S PP PP 1
6344 Stopper for OULEr TUDE ... s e e n e 1
6430 Y OKE fOr OULEYE TUDE Lo r e s e b e e em b e s bt a e b e bt st s s na s nanns 1
8068-E R R0 o] o1 A N I 1 T PP 2
6409 Yoke with hole 1 3/8"-6 splinas + yoKe SIOPPET vviviinie i e e reae 1
6224 P.T.Q. section, side with safety shear bolt, inner part, without protector ...............ccoviiiieiniens 1
6225 P.T.0. section, side without safety shear bolt, outer part, without protector............cccecveiciiinens 1
6202 FXs F- T o 1 S OO PP PPN 1
6204 Yoke and Shearplate ..ouuiviiirieiiiii e e e e e e 1
6205 = =L PPt 17
6206 L] =T 1T {1 [ Ve [ PP 1
8207 Safety shear bolt MG X AOMM .o.ccr it e e b 1
6219-E Bearing ring for innar guard tube ......c..ocii i e e e 1
6218-E Bearing ring for outer guard tubg ..o e e s 1
8109 £ (] ] 41 RS 6
6221 LT 1T o P 1
6220 LT 1 T T O 1
6222 L0110 = =T 5= o VPPN 1




PT.O. SHAFT # 6248 v

15

|
f

B17 181

13 I 14 1

REF.

-
QU ~NOOhswWN =

N M AN NMNN A - e e e el oed oed oed
NP W =00~ hWN =

PART #

6232
6239
6234
8110
63563
6344
6343
6342
6341
6340
8068-E
6354
6236
6237
6233
8235
8070
8071
6238
6349-E
6348-E
81089
6351-E
6350-E
6352

DESCRIPTION aTy

Quick disconnect yoke assembly ... e
U-joint + 4 retaining rings + 1 grease fitling ..........corriiiiiiniiiirrie s e v
RT3 0 1117 0T T [ O I
Grease fitliNg v e e e gt ne
Yoke for iNNer tUDE ..o s e e e r ey
Stopper for INNEr tUDE ... v e e et
LT £ T
L0107 T - U PSP
Stopper for oULEr tUDE ... e e e et e e e e e
YOKE fOr QULEr tUDE ... ..o s e e e a e e e nen e
o] G oo LT S T T I L PPN
Yoke with hole 1 3/8"-6 splinegs -+ YOKE STOPPEE «iiviviiiirseeiiiiiaiiiiiieseiers s enrasen e rras
P.T.Q. secticn, side with safety shear bolt, inner part, without protector ...ovvevviieiniivcveiiene e
P.T.O. secticn, side without safety shear holt, outer part, without protector...ccvveviviicviiieie v
F N E- o ¢ PN
Yoke and ShearDlate ..o irerrr vt oot et e a e rn e rn
= - | PP 1
LT == E T 14 1] o
Safety shear bolt MB X 4OmMMm ..o et v e srea e e e e annssans
Bearing ring for inner guard tUDe .....cccoiiiei e e
Bearing ring for outer guard tUDE ........ociiiii e e
o0 0 1T PRI
Lo TaTT g o1 PR
Outer Shield ... i a s e e e e a e e s

e 1 JE JE Y i Gy Ay I G Sy S G QT O I (T QT G % = s G % ey




PTO. SHAFT # 8114 50

REF. PART # DESCRIPTION ) aTyY
1 8221 Safety shear yoke {2 bolts) ..o e et s e 1
2 8073 U joint + 4 retaining rings + 1 drease fitting «...ovvievriiviiiieirisnce e ren s rsnnras 2
3 8061 LT T o £ PP 8
4 8110 Grease fitting ... s e s e et r i a i 2
5 8079 Yoke for inner tUBe ... s et aan 1
6 6341 Stopper forinner tUbe .. ..o e 1
7 8077 14T 4T3 LT T PR 1
8 8076 L0101 O (T o - O PPN 1
9 8142 Stopper for oUter tUDE ... e e 1

10 8074 YOKE fOr OULEE tUDE ..ot s srae s e s e s aa s e s st et e e aan s raesnanennns 1
11 8068 ] G (o] o o oY o B I B - S P USSP 1
12 8113 Yoke with hole 1 3/8"-6 splines + yoke StOpper oiivieiiiiiii i s e e 1
13 8235 P.T.0. section, side with safety shear bolt, inner part, WithQUE protector .vuvviviiiierrrrraniiiesiiss 1
14 8236 P.T.O. section, side without safety shear bolt, outer part, without protector..............cccoinee 1
15 8223 Adaptor {2 Dolts) .t 1
16 8069 Y OKE AN ShBAIDI AT Lottt e et a et ann 1
17 8070 = OO PP 17
18 8071 Gre@se FItLiNG cuoveeveieiiiir s e s e s ras e s s s e e r ettt rnn et 1
192 8072 Safety shear bolt MT1O X BOMM ... s ra e e s s s e e r e r e e e ren 1
20 8084-E Bearing ring for inner gquard tUDE ..o e e e 1
21 8083-E Bearing ring for outer guard tUBE .. ...ocviiiii e e e 1
22 8109 ] e o+ 1 S &
23 8086 T AT 41T ISP 1
24 8085 OULer ShIBI ..o e e s ettt an e a s 1
25 8087 ComMplate ShIBI ...i.eve e e e e e 1
26 8222 Belt-M1-2—70mm——lecknut e 2



GEAR BOX # 6451 s

10 13 12 3
4
]
9 6
(] L)
C == —eraey) - - =
1
©) e
- P
' e
0 1 11
%)
1
1
D g
1
REF. PART # DESCRIPTION
1 6414 T3
2 6429 Side shaft (13" - 19 SPIMES) .. iiiiiiiiiee i s r s ra s a sttt aa et rnnnr ey
3 6416 T o= g T T P
4 8056 Roller Bearing NO. B207 .cvvivveriiiiiieiinsss s v rras s sare e e aa et es
5 6418 = o I - I L RPN
6 6419 Impeller shaft (1%" & 1 3/8" - 8 spliNs) cocoveiiiiiii e s
7 6420 SBAl BB X B2 X 7 ittt e ettt e em e e vt rrrn e
8 6421 LT T g K T T T TSP U USROS
9 6422 SPACET 30,3 X 0. ittt e e et rr e nea
10 6423 Snap ring 38 UNIZ435 ... i erears e rerarnrse s e rnrre s st r et s rr e anans
11 6424 SPAtEr 35.3 X 0.8 i et aran s
12 6425 L0 LI O
13 6426 L0 I T U PSPPI
14 6427 BOI M X B D 1ottt et e e et e et ennanrns
15 6428 U - S ST PSPPI

aTy

OO == =2 NN _2 W= =2 b = 2N

-34-




GEAR BOX # 8251 wm)

REF. PART # DESCRIPTION QTry
1 8043 L T 1 3 T S N 1
2 8044 Roller bearing no. 30208 ... e e s 2
3 8045 Inside CIrelip BOMMI e et et e eee e e et a s i et nnan 2
4 8046 Qil 588l 40 X BO X T2MIM 1evvrriii e rii s rarress st ee st et et enraren s s sttt e rararrnttrtensonnn 2
5 8047 AdJUSTING WaSHEE 1o vt e et ie bt ee e r e e h e e an 1
5] 8048 L= T - SN 1
7 8049 Outside Circlip 40MM ....vverviieieiri e rce et er e e reae et r e e s er s et aarenen 1
8 8050 Roller bearing no. 30207 ......iiiiiiiiiirirrereriieice et s e e ansrmn et e s et s ar s en e 1
9 8061 £ 0T 1o 1 G T T N 1

10 8052 AdJUSTING WASIET 1.uiiiiiiiiiiiiiii i v v raa s s s r e s e a e aaa b s et aan ety e taen 2
11 80563 Ol 888l 35 X 72 X T2MIM 11t et r s e s e s s narr st r e anes 1
12 8054 Side shaft (1% - 19 SPHNES) .iviviiiii e vy es e sna e e e rrea s en 1
13 8055 Outside Cirelip 72MM oo i e et rr e e 1
14 8056 Ball Bearing no. G207 .. i e b e et e vttt 1
15 8057 [ E e ol T ot T TR T o T o T U ST 1
16 8058 AdJUSTING WaShEE ..eni e et e e e e er e aneas 1
17 8252 Impeller shaft (1.575" & 1 3/8" - 6 8pliNes) ......vveiiieiiiiiiiie s e e e aene 1
18 8060 L =T T I O 1
19 8061 LT T - N 1
20 8062 = Lo 0 I 3 1 S 4
21 8063 £ 1
22 8064 L0 LI o 11T N 1
23 8065 LTI 11T TN O U O 1

-35.



CYLINDER 25TR04

15 15) (7
14 %"

REF. PART # DESCRIPTION aTty
1 See #RKZ2BTR  O-ring 1/8" X 214" X 20 it e e v s vt e e st e e e b b rees
2 See #RK25TR  Back-up 2%" 0.0. X 3/16 B ..o e e e e e reaen
3 See #RK2BTR  O-ring 3/18" X 2 1/8" X 212" tiiiiirieriiiiiisiiniiriisiirinern e reraerenrrrrensineerraneesires
4 See #RKZBTR  O-ring 1/16" X B/B" X /4 e st e s r i as
5 See #RKZ5TR  O-ring 1/8" X 1T 178" X 1 B/8" i e et vaeae senen
6 See #RK25TR Back-Up 1 3/8" 0.0, X T/8" 0 cciiiiiiiiiiiiiirr e arnrer i crerentaiinsns s tais s nrneannss
7 See #RKZBTR  Wiper 1 1/8" i.d. X 1 B/B" 0.0, ceuiviiiii i e e ee et er e s e rnee e e
8 492401 Yoke (for 222" tUBE) (i
9 Std. L [ A 1 | PR
10 4924-31 LR s I - T PR PN
11 497980-04  Piston rod 1 178 .ot s e e e
12 491668-04  Cylinder Body 212" @ ..iiiiii i e et
13 492421 Head {(for 2 Ya" tUDE) ..o s e st e e r e it een
14 Std. Bolt 3/8" NC X 21" 4 NUL oottt s s srne s s s reert it a e e ren
15 Std. T T = YL
16 Std. Threaded rod 3/8" NC X 8" Ig ...iviiniiiiii s e e s
17 458599  Yoke {(for 1 1/8" rod) coviviiiiiii e
NI* B183  Pin 1" 8 4 COTIEI PN cretiiiiiiiiiii i ies s e s et e s e s st e aaa e e ennnnes
NI* RK26TR Repair kit for cylinder 2%" (includes # 1, 2, 3, 4, 5,6, & 7} eeiiiiiiiiciiicinicennns

*NI= NOTILLUSTRATED
-36 -



HYDRAULIC MOTOR DH 100, DH 125 & DH 250

s AT ]
‘:\'\4’ 7 ZL A NSNSV
Ny Yo
Ni

. RO REEEANN
'&\\\\\\\\‘\\‘\\}:}&%};: et

QU NN
N4,
7 //‘] Y
v/
REF. CODE # DESCRIPTION QTy
S & B
- - o~
T T I
o o 6
1 681X1961 SCrew IMB X TBIMM .. et iirre e re s as e s s e e rrrrsaanenrrrrns 6 6 6
2 1571-1313 DUSE SEAI FING t1vviiiiiiniiiiiieesir s ren e it rm s s sas it e r e e s s s taras 1T 1 1
3 151-1827  OpIgot FlNOE t1viiiiiii i ierirrrirrsrsriararaerssrentsersnsesaarraaaninenrsieiaerernrsrss 1T 1 1
4 633B3385  Shaft seal BAKDH ring ....ccoovviiiiiccr e s re s s et earn s e 1 1 1
5 IC o] I T 0 41 PPN 1T 1 1
6 151-1608  BeANING FBCE 11vuvrrverrrrrarrirerenerrrrerasseirssassirnsrsraseasassnsnscasssensnrssnnsasnsensn 1 1 1
7 151-1458  Axial needle bearing .......ccovviiciiiiiciin s s 1T 1 1
8 682190564  Woodruff Key ......ccooiiiiciii e e T 1 1
9 Housing and output Shaft ..o not sold
10 151-2845  Cardan shaft.......cooiiiiiiiii s e e s et eas 1 -
10 151-26468  Cardan shaft.......c.oiiiiiiiiir s earbes -1 -
10 151-2649 Cardan shaft ... s e e - -1
11 a1 T I I S O T 1 T S R 3 3 3
12 151-1713  Distributor Plate .....cocieii st s s s s s s sa s e nraaas 1T 1 1
13 151-1128 Gaar wheal 5et.........ooiiiiii v 1T - -
13 1561-1112 Gear Wheel et .....ccoiiiiiiiiiii e s e -1 -
13 151-1193 Gear Wheel Set......coooiviiiiii e e - -1
14 1561-2641 o e o 1Y P 1 1 1
15 684X2481 LT = PP PPN 6 6 6
16 681X0180 Screw M8 x 1.26mm Din 931 x 40mm Ig....cooviviiiirirc e 8 - -
16 681X0181 Screw M8 x 1.25mm Din 8371 X 45mMm g ..coviveiieiiiiecciie e e - 6 -
16 681X0184  Screw M8 x 1.25mm Din 931 X 80MM IG.....coivvininiiinniniiiiiiiininnineaanes - - 6
17 151A0415 [V E: 10 T30 ] = = 17 1 1
18 68121011 DTV SO B evir ittt vniir e e v e e rerreaeaessenraeaasasieiessisenrnensssananaarnrananss 2 2 2
19 631X2013 Drain plug 7/16"-20 UNF .. .ot s s e s e 1 1 1
NI* 151-1273 St Of SBAIS .. s e s e 1 1 1

*NI=NOTILLUSTRATED



" TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF | Grade 2 O Grade5 €0 ¢ () |Gradess R
Bolt size Torque Torque Torque
Pound feet |Newtonmeters| Poundfeet |Newtonmeters| Poundfeet |Newtonmeters
Inches mm min. max. min. max. min, max. min. nax. min, max, min, max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 218 24 29 32,5 39.3
378 9,53 20 23 271 31.2 35 42 47.5 57.0 45 54 61.0 732
116 11.11 30 35 40.7 47.4 54 64 732 86.8 70 84 949 1139
172 12,70 45 52 61.0 70.5 80 96| 108.5 130.2 110 132 1492 179.0
9/16 14.29 65 75 88.1 101.6 110 1321 1492 1790 160 192 | 217.0 2604
5/8 15.88 95 105 | 1287 1423 150 1801 2034 244.1 220 264 | 2983 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 3661 4393 380 456 | 515.3 6183
8 22.23 160 200 2168 2710 400 480 | 5424 6509 600 720 | 813.6 9763
1 25.40 250 300t 3388 4065 -580 - 696 (- 7865 9438 - 900 1080-1 12204 --1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 16814 1820 2000 | 2467.9 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 |32273 3688.3
1172 38.10 - - - - 1940 2200 {2630.6 2983.2( 3160 3560 { 4285.0 48274
* Thick nuts must be used with grade 8 bolts.
_ ||cradear (O (&) Grade 7T () Grade 8T ()
St
° g 3 g Torque Torque Torque
N 3 =
v “ E é’ Pound feet |Newton meters | Pound feet |Newtonmeters | Pound feet | Newton meters
min. max. min. max. min, max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 1.9 5.8 94 7.9 12.7 72 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 20.8 20 26 271 35.2
MI0O UNC 1.5 20 25 27.1 33.9 34 40 46.1 54.2 38 46 51.5 62.3
MI12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 772 89.4
Ml4 TUNC 2.0 49 56 66.4 759 81 93] 1098 126 96 109 | 130.1 147.7
Ml6 UNC 20 67 77 90.8 1043 116 1301 1572 1762 129 145 1748 196.5
MI8 UNC 2.0 88 100 119.2 136 150 168 | 203.3 2276 175 194 | 237.1 2629
M20 UNC 2.5 108 130 | 1463 176.2 186 205 252 2778 213 249 | 2886 3374
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
MIO UNF 1.25 20 20 271 393 35 47 474 63.7 40 52 542 70.5
M12 UNF 125 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 1.5 52 64 70.5 86.7 90 106 122 1436 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189,7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 2398 269.6 202 231 | 2737 313
M20 UNF 1.5 132 150 1789 2033 206 242 | 279.1 3279 246 289 | 3333 3916

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

—— notapply if extreme pressure lubricants are used.

-38-



WARRANTY

PRONOVOST warrants this product to the initial All PRONOVOST spare parts purchased are covered
purchaser for the period of one year from the date of by a three (3) month warranty.
purchase against defects in materials and
workmanship. This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
We will replace or repair defective parts free of charge  is not operated according to manufacturer’s

if they are returned fo our plant in St-Tite, Quebec, recommendations, damaged by negligence or if

Canada. maintenance has not been carried out as specified.

Transportation charges are the responsibility of the Our obligation is limited to the replacement or repair

customer. This warranty is not transferable. of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential i

Hydraulic cylinders and motors are covered by the damages of any kind. |

manufacturer of these items.

-39 -















Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

[RoNovosT]

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.
260, route 159,
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-75561, Fax: (418) 365-7954



	#10794 to #11443
	Return general index
	Return index group 1
	P-540, P-620, P-680, P-720
	P-540TRC, P-620TRC, P-680TRC, P-720TRC
	M-4864
	H-4864
	SP-4864
	PSI-4864
	6408 (T20)
	6248 (T40)
	8114 (T50)
	6451 (T281)
	8251 (T27D)
	25TR04
	DH-100, DH-125, DH-250
	Following year
	Previous year

